FROM : FR: HNO. @ 6B3-95Z2-6884 Dec, 22 2881 @3:49AM F1

Kart Engine MC7?75

ILLUSTRATED PARTS LIST

JANUARY 1964

The following pages contain an illustrated
parts list for the MCT75 Kart Engine, Due

to small differences between engines, it Page
is important that the Serial Number of your

Kart Engine be included whenever spare Figure 1. Fngine Assembly, Model MC75 Engine .. ............ 2
parts are ordered. This will assure re-

ceivingthe proper parts from your dealer, Figure 2. McCulloch Carburetor Assembly . ................. 4
The McCulloch Corporation reserves the Figure 3. Powerhead Assembly . .......... ... 0.0 ... 8

right to modify or change specifications
without (1) prior notification or {2} obliga-
tion to back-fit or supply back-fit compo-
nents for units previously shipped from
the factory.

MocCUILILOCH CORPORATION

S10l1 West Century Boulevard,
I..os Angeles 45, California,

COPYRIGHT - 1964 No. 47898
McCULLOCH CORPORATION MANUFACTURER'S SUGGESTED LIST PRICE — 50 CENTS




FrROM = FARA MO, @ BHE5-952-6HE4 Dec. 22 2081 B3:49AM P2

MC75

~

Figure 1. Engine Assembly, Model MCT5 Engine



FROM = FR< NO. @ BA3-952-5884 Dec, 22 2881 A3:49AM F3

R . MC75

{ FIGURE 1. ENGINE ASSEMBLY, MODEL MC75 ENGINE

Index Part Units
No. Number Nomenclature Per Assy

1 55615 GUATHA - o e v s e s s e st s anasaneonsnans et e e e 1
2 104816 Screw - 10-24 x 1-1/4 in. 1g (SEMS) ..... P 3
3 101191 Nut - Hex 10-24 ..o v v i tinvessnsamssssarasonsnaanoesncs 2
4 47820 Housing - FAD . v v v v v vnresrannnrenenseon B, 1
5 102500 Screw - Pan hd 10-24x 1/2in. lg . ..... i et e et e e 1
6 102762 Serew - Hex hd10-24 X 1/21in. 1B v v v vrvnes v oo 1
7 101194 Washer -Lock . - . vvvvveanounn L b et e e m e e s e 3
8 100002 Washer - Plain #10 . . .. .. v v v e a v s Ceaaas S h e e 2
9 48936 Cover Assy - Sparkplug . ... e s e 1
10 47904 ~ Shroud - Cylinder. . . . oo v v v v oo v e f e e e 1
11 48588 . Nameplate - McCulloah ......... e ee et e s 1
12 47884 Nameplate - MC 75 . s oo v v evn s vnosssosnseseraneanonserees 1
13 100732 Screw - Hex hd 1/4- 20 x5/8in. 1g ..... e et et e 2
14 100005 Washer - Plain 1/4 00, 4 v v v v a s v encoreoenmansenostenanen s 2
15 101982 Screw - Hex hd 1/4-20x13n 1§ v oo v nr v e menven s e e 4
16 100311 Washer - Plain 1/4in. .. .... et raieser e s e e 4
17 47803 Cover - Crankeasebottom ............. 1
18 48908A Casket - Crankcase bottom COVET . . . - . e v v e v v v o e e 1
19 100248 Nut - Hex 1/4-28 . .......... e e e e 2
20 100153 Washer - Lock 1/4in. .. ot i it it nna st es e 2
21 Carburetor Asgy (Seefigure 2) .. .. .cvvo e ca o 1
22 51161D Gasket - Carburetor ... ... ...+t G ae s e s 1
23 47843 Valve Agsy - Pyramidreed. .. .. o ovu oo an e 1
P 24 47907 . Bcrew - Bind hd 4-40x 1/8 in. lg ........................ B
; 25 47846 . Plate - Clamp . . .. . . - - - . C e e e r st e e e e 6
£ 26 47845 . Valve-Reed ........eceeenn e rnea e 6
27 47869 Gasket - Reed valve . v v v v o o v v i m v m s onasssas fr e e 1
28 104815 Serew - Hex hd 10-24 x 7/8in. 1g{SEMS) .... ... . e 4
29 47866 Adapter Assy - Carburetor . .. ... ... i it 1
30 47868 . Stud - Adapter . ........c0000. Che e e m ety a s 2
31 47870 Casket - Carburetor adapter .. ... ... s eces e v oo oosan - 1
32 102388 Screw - Hex hd 10-24 X 5/8in. 1g .. v e v icv i n o snanomvnons 2
33 103100 Washer - LoCKk v v vvnveernaennvesn e e e et 2
34 48609 Header - Exhaust . .. .. I I I 1
35 Powerhead Assy (See flgure 3) .......... e s e e 1

-

#47B9B

144 (O 3



FEOM = FAR< MO, @ BH3-95Z2-6HE4 Dec. 22 2041 H3:Z8AM P4

MC75

C
S
13
% 12
- @
\\“ )
-

Figure 2. McCulloch Carburetor Assembly

‘ i



FROM : FARX NO. @ BE3-958Z2-cEE4d Dec. 22 2081 B3:S8AM PS
MC75
FIGURE 2. McCULLOCH CARBURETOR ASSEMBLY
\n Index Part Units
Na. Number Nomenclature Per Assy
48890B Carburetor ABBY . v v v v v v e e e e b e st e e 1
1 104520 Screw - Pan hd 10-24 x 7/8in. 1Ig (SEMS) .. ... ... ... .. 4
2 48897 Body Assy - Fuel pump ..... e e e e e e 1
3 48911 Filter - FUBL PUIMD « - ¢ o« c 4 v o v n o n v o n s v anmocnes sss 1
4 57274A . Diaphragm - FUEBl PUIMP . . s s v v e e v o n s n t oo st oo anmsssanns 1
] 48901 . Plate - DIaphragm . .. v v v v v oo mmaetonesaaasssrsonns 1
6 55067C . Diaphragm - Carburetor . o v+ v v v v v s v v ettt nan st ot anan 1
7 55090 Needle - Idle adjusting . ...... 1
8 48810 Needle - Main adjusting ......... e e e 1
8 104001 LA L 5 T 2
10 55397 Screw -Idlesgpeed . .... .00 ettt e ke e 1
11 51705 Spring - Idie speed screw . .. ..... et e e e 1
12 104814 Screw - Panhd 4-40x1/4in. 1g (SEMS) . .. .. .. ... o 1
13 50701A Arm - Throttle shaft . ., .. ... ...ttt en 1
14 48820 . Spring - Throttle return . . . v v v v v o v st s v v et s it oo o v s 1
15 104814 . Screw - Panhd 4-40x 1/41in. 1g(SEMS) .. . vt vttt ininen s 1
16 55085 . Plate - Throttle. . ...... et e 1
17 110055 . Screw - F‘llhd832x3/81n.1g(SEMS)................... i
18 55082 Clip - Shaft ..... et ettt e e e
19 48818A Shaft Assy - Throttle . . .. .......-. et et e e 1
20 48907B Body Assy - Carburetor . ... ... ittt e 1
21 104164 Serew - Pan hd 4-40x 1/40n. 1€ . v i v v v v v o v v v oo maasns 1
22 104305 Pin-Inlet 1eVer . . . u v v v v v e e v st s s ausatonosonsnsess 1
23 55688 Lever - Inlet control . ... .. vcv v vt s v asenesaonsnsene 1
P 24 571172 Spring - Inlet CONEIOL « & v v v v o v v o v oot v e oot n v arsvas 1
T 25 59710 Valve - NEALR .« v v oo v v v e vaoe e e eiaa et 1
'\ ‘ 26 58969 . Body - Needle valve . « e v v v s v v v v e e e e e 1
e 27 55688 . Washer - VAIVE .. v tiveosorseresoraasssnssnnsan 1
28 104407 Plug - Expansion 1in. . ... i i ittt v et i ie e s nns s 1
29 556908 Seal - Capillary. . . v . vt i it bt en s ot s na et es et asanas 1
30 102758 Plug - Expansion 1/2 00, . .. o i i v n e vt ma st et it ananas 1
31 55082A Bushing - Body ... .. .o vennnnse et e 2
-
£ ]



FROM = FR< NO. @ BA3-952-5884 Dec, 22 2881 A3:51AM P&

e 0
N
- 3
- o
~~ PR
u\\_/ ot

Figure 3. Powerhead Assembly
6 #7e



FrROM : FARx MO, @ BE3-952-6HEd Dec. 22 20@91 @3:31AM PY

MC75

FIGURE 3. POWERHEAD ASSEMBLY

Index Part Units
No. Number Nomenclature Per Assy
1 1037486 Nut - Hex 3/8-24 . . ... .. ittt et s tnnnassaasnanseonss 1
2 103879 Key-Woodruff . ... ittt it tanennancanoans Cee e 1
3 101965 Serew - Fil hd 10-24 x 7/8 in. 1g (SEMS) ...................... 2
4 106003 Washer - Plain #10 L, ... .0 vt i it i it s it snnenns 2
5 51253 Retainer - Coil . ... it it i it ittt s st assnannmsanamseens 2
6 51251 Lamination Asgy - Coil ..........cu.. Cer s e e e 1
55949A Coil and Terminal Assy .......... i et e 1
7 101883 . Wirec Assy ~Ground . . . . v v i v v v e n s st s i s s 1
8 55617 . Nipple - Spark plug Wire . . . . v e v s s s s s s s s s st o raasnsanns 1
9 52547 . Wire Assy - Spark plug . ... . ittt in i st a 1
10 55060 . . Bool - Spark pluf . . i v v it r s e s e 1
11 55061 . . Connector - Spark plug wire . ..... .. vt noe v 1
12 . Coil ASSYy + v v v v v v oo (Order Coil and Termmal Assy #559494) 1
i3 Spark Plug - 14 MM . . . vt v i it it r e s st v ot 1
14 101179 Nut - HeX 7/16-20 . . . vttt i it e et e aateeteananeaanone 1
15 101270 Washer - Plain 7/16in. ..o vv v eennnen e e e e e e e e e 1
16 47880 Flywheel ASSY . ..o v i v i veannsens e e e 1
17 103879 Key-Woodruff & .. v v v v vt vt v st a st sresrassneasonon 1
18 47905 Screw - Skt hd10-24x 1-15/32in 12 v v v vttt v vt v e nsnarnansonns 6
19 24236 Washer - Special , . .. . it it i st e, 6
20 47901 Gasket - Cylinder head ......... e e P I 1
21 48903A Head - Cylingder ... v e o n e o srsamsetonaosantoeesoassesss 1
22 47810 Pin - Piston . . ... it i ittt it ittt e et e 1
47902 Piston Asay - Standard gize .. .. ... .. ittt i e 1
23 47826 . Ring Set - Piston standard SIZe . . .. v v v o v s s a s vt vt o soenna 1
Q 24 110107 . Bearing - Needle . . . o v v vttt i v s vt tonnmnssranssoneans 1
- 25 110108 . Bearing - Needle (closed end) . S e a et 1
26 . Piston (Order Piston Assy #47902 ) ....................... 1
27 47832A ConnectinE ROAASSY v v v v o vnseovarsconnenstosorosonsnnnaa 1
28 47819 . Screw - Skt hd10-32x 5/81in, 1g ... .. 2
29 102742 . Roller -Needle ........c.00iieeenn e e s e e e 24
30 1027863 Screw - Hex hd 10-24 X 3/40n. IE . v ittt v vt vt ae v marcmanannn 2
31 36388 Plate - Lotk . v v v v v vttt v i s acnnes ch ettt e 1
32 57815 Strap ~ Beal ... i ittt e i e i s e et ey ey s 1
33 50664 Seal - Breaker box drain. .. .. e e e e et sttt 1
34 102763 Screw -Hex hd 10-24 x 3/4in. 1€ . v v v v s et e mmacnnnacanenaanns 4
35 55977 Clip - Breaker BOX COVET . v v v v v v v v v o oes ot e 2
36 557668 Cover and Gasket Assy - Breaker box . . . . o v v v oo ittt i i d i e . .. 1
37 104230 Speednul, . v i vt vt ittt s s e s c e s 1
38 54184 B 4 T2 S L - 1
39 110055 Screw - Filhd 8-32x3/8in. Ig (SEMSB) . .. i v v vt vnn i nenannnnan 1
40 57829 Clamp - Ignition wire . . . . . . . . . . . it i i e e 1
41 100955 Nut -Hex 8-32 .. ............. e e et Ceae 1
42 100080 Washer - Plain #8 . . . .. it it ittt it sentanoosnnoeareannas 1
43 50074 CoONdenSeT . 4 v v v v s v anna s nnssnsoseanonsnsanss e e e 1
44 103748 Screw - Hex hd 8-32 X 1/21n. 1 . . v v v et v vneenns et e i
45 57766 Wire Assy - Primary . . . . - v v v v it s e s s v s s st 1
46 55782 INsUlAatOr . .\ v v n e s n s s s st s s a s s st s 1
47 57769 Insulator - Ignition SCreW & v v vt v v v vt v s b v s s s o v oossnssnaas 1
48 5T770A Insulator -~ Breaker Spring . . v v v v i v vt v i it e st e bt e e 1
49 104553 Washer - Lock #8 . . . ... it i it ittt et et e e e 1
50 104551 Nut - Hex B=32 ., . ... ... it v iennnnn L e et e e e 1
51 104733 Screw - Fil hd 8-32x 1/2in. Ig (SEMS) .. v vt vt vttt s e, 2
52 55178C Washer - Special . . .. ..... St e v e e a e e e e, 1
53 104733 Screw - Fil hd 8-32x1/2 in. lg (SEMS) ...................... 1
. 54 5TT68TA LoCKDlate . . i o i i i i i e e e e e e e e e e e e e e 1
{' 55 BTT65A Breaker ABSY . v v v v v v v et v na s st e s et e s e e 1
47816 Cover Assy - CranKCaBe o v v v v v v o v s e a s s v 00 0ot onnseronannnnn 1
56 101326 . Nut - Hex 10-24 . ...... .. .. .c... r e e [N 1
57 578098 . = 1
#47898

164 (D) This list continued on page 8 7



FROM :

FR: HNO. @ 6B3-95Z2-6884

Dec. 22 2001 B3:52AM  FS

MC75
P FIGURE 3. POWERHEAD ASSEMBLY (CONT)
M Index Part Units
No. Number Nomenclature Per Assy
58 57897 Seal - Oil . ......... .. ..., f et e . . 1
59 . Cover - Crankcase ,..,, (Order Crankcase Cover Assy #47816) 1
60 51240 GaSket....................... ....................... 1
61 100824 Bearing - Ball ... ... ..ttt ittt e e e e 1
62 104490 Bearing - Ball ... .. . i e e e e, 1
63 4T798A Crankshaft .......... L e e e e e e e e e e e e 1
47873 Crankcase Assy - Cylinder « ... v v ittt et e oo e e e e e 1
64 101326 Nut - Hex 10-24 . .. .. .. ittt ettt et e c e e e, 8
65 28053 Retainer - Nut .. .. .. .. ... i, e 2
66 18556A Retainer - Nut . ... ......c.000uunvunnn, 6
67 101143 Nut - Hex 1/4-20..... Pttt i e s e s PRPIN 6
68 104486 L 3 1
69 104255 Retainer ~Nul. v vv i v nennnns e, e . 2
70 57063 Retalner ~ Nut. .. .t it e it et et e b e e e .4
71 Crankcase - Cylinder . {Order Cyhnder Crankcase Assy 4#47873) 1
OVERSIZE PISTON ASSEMBLIES AND ACCESSORIES
ke 47856 Piston Assy - 0. 010-inch oversize
47863 Ring Set - 0, 010-inch oversize
47857 Piston Assy - 0. 020~-inch oversize
_— 47864 Ring Set - 0, 020-inch oversize
47858 Piston Assy - 0. 030-inch oversize
L 47865 . Ring Set - 0. 030-inch oversize
- 1363%A Clutch, Drum, Bearing and Sprocket Assy - 10 tooth
13638A Clutch Drum, Bearing and Sprocket Assy - 11 tooth
13637A Clutch, Drum, Bearing and Sprocket Aasy - 12 tooth
48736A Drum, Bearing and Sprocket Assy - 10 tooth
48734A Drum, Bearing and Sprocket Assy - 11 tooth
487144 Drum, Bearing and Sprocket Assy - 12 tooth
104460 . Bearing - Clutch drum
48737 ) Spacer - Sprocket
48637 Sprocket - 10 tooth
48638 Sprocket - 11 tooth
48639 Sprocket -~ 12 tooth
48712A Clutch Assy
13563 Header - Exhaust (Tuned)
47908 Kit - Mufflern,
48711D Kit - Starter
48663 Kit - Starter pawl
13178A Kit - Engine mounting
48662 Kit - Mounting studs
8 f‘mé

o’

o



